
Ref # Part # Description Context Note Foot Note



1 209599GS
ADAPTER,
Alternator

2 201309GS ROTOR

3 207629GS STATOR

4 193336GS
CARRIER,

Bearing

5 66449LGS BOLT

6 66386GS
BRUSH

ASSEMBLY

7 66849GS TAPTITE

8 65791GS BEARING

9 81917GS PIN

10 193472GS HARNESS

11 192906GS
COVER, Rear

Bearing

12 74908GS TAPTITE

13 -----
* WASHER,

Lock, 1/4

* Items without part numbers are common
fasteners and are available at local hardware

stores.

Ref # Part # Description Context Note Foot Note





Ref # Part # Description Context Note Foot Note

1 195117GS BOX, Control Panel

2 201030GS BOARD, Circuit

3 206197GS PANEL, Access

4 U201825GS PANEL, Control

5 192445GS SCREW

6 208790GS BREAKER, Circuit, 50A

7 205947GS SCREW

8 205394GS DECAL

9 -----
*WASHER, Shakeproof,

6

*Items without part numbers are common
fasteners and are available at local hardware

stores.

10 -----
*SCREW, Phillips Head,

#6-32 x 3/8

*Items without part numbers are common
fasteners and are available at local hardware

stores.

11 ----- *SCREW, 10 x 32 x 1
*Items without part numbers are common

fasteners and are available at local hardware
stores.

12 205397GS DECAL

13 194683GS SOLENOID, Gas Fuel

14 186173GS BUSHING, Snap

15 203015GS BUSHING, Snap

16 192449GS FITTING

17 -----
*CAPSCREW, M6-1 x

30

*Items without part numbers are common
fasteners and are available at local hardware

stores.

18 195009GS CLIPS

20 -----
*WASHER, Shakeproof,

ext M6 - 1/4

*Items without part numbers are common
fasteners and are available at local hardware

stores.

21 B4300GS BOLT

22 193171GS WIRE

-- 206609GS DECAL

23 691656 CONTACTOR, Starter

24 194659GS WIRE

25 194251GS KIT, Hardware

30 193291GS REGULATOR, Fuel

31 186151GS FITTING

32 186148GS HOSE, Flex, NG / LPG

33 205955GS FITTING

34 843858 HOSE

35 ----- *NUT, M6-1.0
*Items without part numbers are common

fasteners and are available at local hardware
stores.



Ref # Part # Description Context Note Foot Note

39 ----- *WASHER, Lock, 1/4
*Items without part numbers are common

fasteners and are available at local hardware
stores.

40 186582GS BUSHING, Snap

41 197493GS BUSHING, Snap

42 -----
*CAPSCREW, Hex
Head, 1/4-20 x 3/4

*Items without part numbers are common
fasteners and are available at local hardware

stores.

43 ----- *NUT, 1/4-20
*Items without part numbers are common

fasteners and are available at local hardware
stores.

44 199011GS LUG

45 193297GS DECAL

46 196699GS DECAL

47 207040GS INSULATION

48 B4986AGS DECAL

49 205991GS CONNECTOR, 2 Pin

50 205992GS CONNECTOR, 10 Pin

51 206318GS HARNESS
(Not

Illustrated)

52 198894GS HARNESS
(Not

Illustrated)

53 188573AGS WIRE
(Not

Illustrated)

-- 206609GS DECAL
(Not

Illustrated)

-- 198573GS FUSE
(Not

Illustrated)





Ref # Part # Description Context Note Foot Note

1 192441AGS PAD, Mounting

2 U191852GS BASE

3 206194GS PANEL, Right

4 206193GS PANEL, Front

5 206195GS PANEL, Left

6 U208787GS COVER, Oil Filter

7 195228GS
KIT, Baffle, Air
In-take w/Seals

(Includes Ref.
No. 49)

8 194819GS SEAL

9 208609GS ROOF
(Includes Ref.

No. 8)

10 196070GS REGULATOR, Voltage

11 206387GS
KIT, Hardware

Enclosure

12 B195088GS CRADLE

14 203442GS DECAL

16 200409GS DECAL

17 B4300G BOLT

18 195642GS DECAL

19 186643GS DECAL

22 -----
* NUT, Flange

Serrated, 5/16-18

* Items without part numbers are
common fasteners and are available

at local hardware stores.

23 -----
* WASHER, Flat,

5/16-M8

* Items without part numbers are
common fasteners and are available

at local hardware stores.

24 -----
* CAPSCREW, Hex
Head, 5/16-1/8 x 2

* Items without part numbers are
common fasteners and are available

at local hardware stores.

25 206824GS DECAL

48 15253621GS WIRE

49 193061GS SEAL, Foam





Ref # Part # Description Context Note Foot Note

1 B195088GS CRADLE

2 200856GS BOX, Muffler Bottom

3 193536GS TRAY, Oil Drain

4 196727GS ADAPTER, Engine

5 ----- ALTERNATOR

6 ----- * WASHER, Lock, 5/16-M8
* Items without part numbers are

common fasteners and are available at
local hardware stores.

7 B4300GS BOLT

8 96796GS WASHER

9 -----
* CAPSCREW, Hex Head,

5/16-18 x 1

* Items without part numbers are
common fasteners and are available at

local hardware stores.

10 2830598GS TAPTITE

11 187365EGS BOLT

12 200857GS BRACKET, Muffler

13 -----
* CAPSCREW, Hex Head,

M6-1 x 12

* Items without part numbers are
common fasteners and are available at

local hardware stores.

14 200855GS BOX, Muffler Top

15 691613 GASKET

16 -----
* CAPSCREW, Hex Head,

3/8-16 x 1

* Items without part numbers are
common fasteners and are available at

local hardware stores.

17 201561GS MUFFLER

18 698941 SCREW

19 ----- * WASHER, Lock, 3/8
* Items without part numbers are

common fasteners and are available at
local hardware stores.

20 38353GS MOUNT, Vibration

21 ----- * NUT, 3/8-16
* Items without part numbers are

common fasteners and are available at
local hardware stores.

22 1723165SM HOSE, Oil Drain

23 86494GS SCREW

24 192906GS COVER, Rear Bearing

25 -----
* CAPSCREW, Hex Head,

M8-18 x 1/2

* Items without part numbers are
common fasteners and are available at

local hardware stores.

26 74908GS TAPTITE

27 ----- * WASHER, Lock, 1/4
* Items without part numbers are

common fasteners and are available at
local hardware stores.

28 186242GS SCREW



Ref # Part # Description Context Note Foot Note

29 27772GS WASHER

30 195124GS PLATE, Switch

31 195130GS SWITCH

48 195373GS WIRE

900 ----- ** ENGINE
** Contact engine manufacturer for parts

and service

901 843858 HOSE

-- 207550GS MANUAL, Operator’s (Not Illustrated)

-- 207551GS KIT, Manual ACC (Not Illustrated)

-- 202295GS HOSE, Flex (Not Illustrated)

-- 198810GS PAINT, Touch Up, Gray (Not Illustrated)

-- 841359 FILTER, Cartridge (Not Illustrated)

-- 272490S FILTER, Precleaner (Not Illustrated)

-- 492932B FILTER, Oil (Not Illustrated)

-- 206532GS KIT, LED Remote (Not Illustrated)

-- 279550GS MANUAL, Engine (Not Illustrated)

-- 205750GS MANUAL, Installation (Not Illustrated)

-- 195200GS
HANG TAG, Attn Standby

Equipment
(Not Illustrated)

-- 6030
KIT, Cold Weather (Includes

Battery and Oil Warmers)
(Optional

Accessory)

-- 6035 KIT, Maintenance
(Optional

Accessory)

-- 199474GS PAINT, Spray, Gray
(Optional

Accessory)


